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The following sample(s) was/were submitted and identified by/on behalf of the applicant as :

Sample Submitied By : XIAMEN SOLID PLASTICS TECHNOLOGY CO., LTD.

Sample Description : PVC SHRINK FILM

Style/ltem No. : PVC50-RoHS-CN102

Sample Receiving Date : 2014/08/01

Testing Period » 2014/08/01 TO 2014/08/06

Test Requested :  As specified by client, with reference to RoHS Directive 2011/65/EU Annex |l to
determine Cadmium, Lead, Mercury, Cr(V1), PBBs, PBDEs contents in the submitted
sample.

Test Method : Piease refer to next page(s).

Test Result(s) : Piease refer to next page(s).

Conclusion : Based on the performed tesis on submitted samples, the test results of Cadmium, Lead,

Mercury, Cr{Vl), PBBs, PBDESs comply with the limits as set by RoHS Directive
2011/65/EU Annex il; recasting 2002/95/EC.

Chemical Laboratory - Taipei

This document Is issued by the Company subject to Ils General Conditions of Service printed ovetieal, avallable on retjuest or accessible at hlo.fww.sgscomienTemms-and-Conditions.aspx
antl, for electeonic format documents, suEvvjag:! o Terms and Condilions for Electronic Documents at hitp:fhens Sgs.comien/Teans- and-Conditions/Taims- e-Dociingnt.aspx, Attenton 1s draven 10
the Hmitation of liabilily, indemnification and jurisdiction issues delined therein. Any holder of (his document is advised thal information eontained hereon refiects the Company's findings at the time
of its intervention only and within the fimits of Client's instructions, if any. The Company's sole respansihili‘t! is to its Client and this document does not exonerate partics to a transaction rom
axercising al |heir ng¥}ls angt obfigadions under the (ransaction documents. This document cannot e reproduced except i full, without prior wrillen appraval of the Campany. Any bnaulherized
afteration, lorgery or falsiication of the contenl or appearance of (Pis document is unlawdul and offenders may be prasecuted o the fullest extent of the law. Unless alherwise stated the resuits
shown in this lest report refer only to the sample(s) tested. Fral "i O ;3 6 3 55 O
R s . i

w3 War Chuan B, New Taipei ledustiial Park, New Taipei City, Tadwan /97 36 73 2k A2 3 B 18 o 253008

Menber of 368 Gronp

B UBB620 72098938 ((B6:2) 22008237 | wwwsesaw



T w "
B CB
Test Report No. - CE/2014/80085 Date : 2014/08/06 Page: 2 of 5
il it LT R
Test Result(s)
PART NAME No.1 ¢ TRANSPARENT PLASTIC FILM
Test ltem(s) Unit Method MDL R;:‘;" Limit

Cadmium {Cd) mgikg |With reference to IEC 62321-5: 2013 2 n.d. 100
and performed by ICP-AES,

l.ead (Ph) mgikg |With reference to |IEC 62321-5: 2013 2 n.c. 1000
and performed by ICP-AES,

Mercury (Hg) mgikg  |With reference to IEC 62321-4: 2013 2 n.d. 1000
and performed by ICP-AES.

Hexavalent Chromium Cr(VI) mgikg |With reference to |EC 62321: 2008 and 2 n.d. 1000
performed by UV-VIS.

Sum of PBBs malkg | - n.d. 1000

Monobromobiphenyl mglkg | 4] n.d. -

Dibromobipheny! mag/kg 5 n.d. -

Tribromobiphenyt mg/kg | 5 n.d. -

Tetrabromobiphenyl mg/kg | 5 n.d. -

Pentabromobiphenyi mglkg | 5 n.d. -

Hexabromobiphenyl mgikg 5 n.d. -

Heptabromabiphenyl mglkg ¥ n.d. -

Octabromohipheny! mgikg 5 n.g. -

Nonabromobiphenyl mgikg 5 n.d. -

Decabromobiphenyl mgikg |With reference to IEC 62321: 2008 and 5 n.d. -

Sum of PBDEs mgikg |performed by GC/MS. - n.d. 1000

Monobromodipheny! ether mg/kg 5 n.d. -

Dibromodipheny! ether mgikg 5 n.d. -

Tribromediphenyl ether mgrkg 5 n.d. -

Tetrabromodiphenyt ether mgkg 5 n.d. -

Pentabromaodiphenyl ether ma/kg 5 n.d. -

Hexabromaodipheny! ether mgikg 5 n.d. -

Heptabromodiphenyl ether mglkg | 5 n.d. =

Octabromodiphenyl ether maikg 5 n.d. -

Nonabromaodipheny! ether mgikg 5 n.d. -

Decabromaodiphenyl ether mgrkg 5 n.d. -

Note :
1. ma/kg = ppm : 0,1wt% = 1000ppm
2. n.d. = Not Detected
3. MDL = Method Detection Limit
4. " ."=Not Regulated
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1) These samples were dissolved totally by pre-conditioning method according to below fiow chart.
( Cr** test method excluded )

2) Name of the person who made measurement: Climbgreat Yang

3) Name of the person in charge of measurement; Troy Chang

Cutting / Preparation
v
Sample Measurement cr®
Pb - Cd Hg (Note™)
Y v h
Acid digestion by suitable acid Microwave digestion with Add appropriate amount
depended on different samgple HNO#HCIHF of digestion reagent
matarial (as below table)
v ¥ Y
S Heat to appropriate
AN .“l temperature to extract
A4 Residue ¥
Solution *
Caol, filter digestate
1) Alkali Fusion through filter
v 2) HCito dissolve
ICP-AES A
Add diphenyl-carbazide
Sample Material Digestion Acid for color development
Steel, copper, aluminum, soider Aqua regia, HNOa, HCI, HF, H,0, l
Glass HNO,/HF R
; ; F 3 measure the absorpance
Gold, platinum, paltadium, ceramic | Aqua regia at 540 nm by UV-VIS
Silver HNO,
Plasiic H2804, H,0», HNO3, HCI
Others Added appropriate reagent to total
digestion

Note** : (1) Fer non-metallic material, add alkaline digestion reagent and heat to 90~957 .
(2) For metallic material, add pure water and heat to boiling.
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PBB/PBDE analytical FLOW CHART

W Name of the person who made measurement: Roman Wong
m  Name of the person in charge of measurement: Troy Chang

First testing process —p
Sample

Optional screen process ssasx

Confirmation process - - *
Sample pretreatment

-
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Screen analysis
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Sample extraclion/
Soxhlet method
H
¥

Concentrate/Diiute
Extracted solution

Analysis by GC/MS
1
4
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* The tested sample / part is marked by an arrow if it's shown on the photo. *
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